
Clarke UK, Ltd.
Unit 1, Grange Works,

Lomond Road
Coatbridge
ML5 2NN

United Kingdom
 

TEL: +44 (0) 1236 429 946
FAX: +44 (0) 1236 427 274

Clarke Fire Protection Products, Inc.
3133 E. Kemper Road
Cincinnati, Ohio 45241

U.S.A.
 
 
 

TEL: +513 771 2200 Ext. 427
FAX: +513 771 5375

WWW.CLARKEFIRE.COM                         C134270 - REV A(28NOV11)

CLARKE     
Fire Protection Products

 

PARTS ILLUSTRATIONS
 
 

DOOSAN SERIES (1470-2100 RPM): 
                                                                                                     

MODEL ENGINES
FOR

FIRE PUMP APPLICATIONS
 

DQ6H-UFAA48, DQ6H-UFAA4G
DQ6H-UFAA50, DQ6H-UFAA60
DQ6H-UFAA88, DQ6H-UFAA98

 
PRODUCTION DATE: JUNE 1, 2011 

 
 
 

UF=UNDERWRITERS LABORATORIES/FACTORY MUTUAL CERTIFIED
 
 

Replacement "CLARKE PARTS" can be ordered through the Factory.
When ordering provide the following:

 
A. Model No.: ____________________    B. Unit S/N: ____________________

 
C. Manufacturing Date: _____________   D. Component P/N: ______________

 
 
 
  
 
 
 
 
 
 
 
 
 



STANDARD BUILD
PAGE NUMBERDESCRIPTIONCLARKE OPTION (REF.)ITEM

3ASSEMBLY, FOP INSTRUMENT PANEL: MECAB - ETSC0719041
4INSTRUMENT PANEL ASSEMBLY0710862
5HARNESS0760373
6SWITCHES0740154
7STARTER CONTACTS0750535
8BELT GUARD ASSEMBLY0110266
9BELT (NOT SHOWN - LOCATED INSIDE 011026- BELT GUARD)0780397
10JACKET WATER HEATER SYSTEM (NOT SHOWN)120043 (115V)8
10JACKET WATER HEATER SYSTEM (SHOWN)120044 (230V) 
11FUEL SYSTEM0200359
12FLEX FUEL HOSES02202010
13THROTTLE LINKAGE ASSEMBLY02101311
14MANUAL SHUTDOWN LEVER02500312
15COOLING SYSTEM - HEAT EXCHANGER05104813
16CHARGE AIR COOLER (CAC)03103014
17AIR CLEANER ASSEMBLY03008815
18ENGINE MOUNTS11001716
19EXHAUST BLANKETS06004417
20EXHAUST FLEX CONNECTION061060 18
21LABELS (PLACED ALL OVER ENGINE BUILD)13002119
22NAMEPLATE13102020

OPTIONS TO STANDARD BUILD (NOT SHOWN BELOW)
ITEM CLARKE OPTION (REF.) DESCRIPTION PAGE NUMBER
21 050138 COOLING LOOP SYSTEM (24V) 23
22 050173 COOLING LOOP SYSTEM (VERTICAL) 24
23 080149 LISTED DRIVESHAFT ASSEMBLY W/ GUARD, CDS50-SC 28
24 080147 NON-LISTED DRIVESHAFT ASSEMBLY W/ GUARD, SC81A 29

6
13

13

18 15

10

9

2

6

14

12 11

16

20

5
8

2

FRONT OF ENGINE
ISO VIEW

REAR OF ENGINE
ISO VIEW

17

4

3



SECTION A-A

SECTION B-B

SECTION C-C

ASSEMBLY, FOP INSTRUMENT PANEL (24V):  MECAB - ETS
ALL DT2H, DS0H, DR8H, DP6H, & DQ6H ENGINES

Clarke Reference
Bill of Materials:

C071904 - A

MODE SELECTOR
MANUAL RUN

 
 
 
  
 
 
 
 

AUTOMATIC
OR

MANUAL STOP
 
 
 

WARNING
MODE SELECTOR NOT

IN AUTOMATIC
ENGINE WILL NOT STOP

OVERSPEED
SHUTDOWN

OVERSPEED
RESET

MANUAL CRANK
#1

MANUAL CRANK
#2

OVERSPEED
67% VERIFY

FIRE PUMP ENGINE-MANUAL OPERATING INSTRUCTIONS
 

TO START ENGINE
 1. Position MODE SELECTOR switch to MANUAL RUN.
 2. Lift and hold MANUAL CRANK #1 until engine starts, or release after 15 seconds.  If unit fails to start, wait 15 seconds, use MANUAL 
     CRANK #2 and repeat step.
 3. If COOLING WATER is not flowing or engine TEMPERATURE is too HIGH, open cooling system manual by-pass valve.
 

TO STOP ENGINE
 1. Return MODE SELECTOR switch to AUTOMATIC and MAUAL STOP position, engine will stop.
 2. Close cooling system manual by-pass valve.
 

IMPORTANT
 DO NOT leave the MODE SELECTOR switch in the MANUAL RUN position during AUTOMATIC operation. (The controller will be unable to
 stop the engine and DAMAGE MAY RESULT).
 

OVERSPEED RESET
 1. After problem has been corrected, reset the speed sensing device by lifting the OVERSPEED RESET and hold for 2 seconds.

C126738

DESCRIPTIONQTYCLARKE P/NITEM
PLASTIC HEX NUT12411-001-24051
LOCKWASHER12414-001-24862
RELAY, 5 TERMINAL SPDT, 24V1C0714913
ASSEMBLY, TERMINAL BLOCK1C0715084
MECAB SPEEDSWITCH1C0715715
BRKT, RELAY MTG - PLD MECAB 1C0718106
GAUGE, TACHOMETER1C0718707
GAUGE, OIL PRESSURE1C0718718
GAUGE, WATER TEMPERATURE1C0718729
GAUGE, VOLTMETER (24V)2C07187410
RESISTOR, VOLTAGE DROP - TACH1C07189311
RESISTOR, VOLTAGE DROP - GAUGES2C07189412
TOGGLE SWITCH, ON-ON, SPST1C0749013
BATTERY BRIDGE1C0758114
LAMP, PILOT, 24V2C0794515
T. SWITCH, ON-MOM. OFF, SPST1C0795416
T. SWITCH, OFF-MOM. ON, SPST3C0795517
ASSEMBLY, INSTR. PANEL BOX1C1047318
CABLE TIE MOUNT, 4 WAY SCREW2C12603419
INSTRUCTION PLATE1C12673820
BOOT, TOGGLE SWITCH5C1288121
CONNECTOR1HDP24-24-18PN22

A

A

B

B

C

C

NPN = NO PART NUMBER

7

15 8 10 10 9

21 20

19

22
21

3

519 4

DOOR OMITTED: INSTRUMENT 
PANEL BOX SHOWN

 INSTRUMENT PANEL BOX:
SHOWN

 
 
 

18

INSTRUMENT PANEL BOX OMITTED:
 DOOR SHOWN

 

6

10 (NOT SHOWN)

16

13

171717

11 (NOT SHOWN)

15

14

Page 3 of 29



INSTRUMENT PANEL ASSEMBLY
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

071086 (24V) - 11NOV11

DESCRIPTIONQTYCLARKE P/NITEM
BATTERY COVER1C071197 1
ISOLATOR, 3/4 X 1 - 1/4-20 4C0716682
BRACKET, INSTRUMENT PANEL1C071732 3
BRACE, INSTRUMENT PANEL1C071733 4
BRACE, LOWER INSTRUMENT PANEL1C0718655
ASSY, INSTR. PANEL (24V):  MECAB - ETS1C0719046
BATTERY ISOLATOR1C073787
M6 ACORN NUT2C1255688
NUT, FLANGED - #10-24 UNC 1NPN9
SCREW, MACHINE - #10-24 x 0.3753NPN10
NUT, FLANGED - 1/4-20 UNC (NOT SHOWN)4NPN11
BOLT, HEX HEAD - M6 x 1 x 252NPN12
NUT, HEX - M6 x 12NPN13
BOLT, HEX HEAD - M6 x 1 x 202NPN14
WASHER, LOCK - M64NPN15
WASHER, PLAIN -M6 X 136NPN16
BOLT, HEX HEAD - M12 x 1.75 x 1002NPN17
WASHER, LOCK - M122NPN18
WASHER, PLAIN -M12 X 25.42NPN19
BOLT, HEX HEAD - 1/4-20 UNC x 0.8752NPN20
BOLT, HEX HEAD - 1/4-20 UNC x 0.6252NPN21
WASHER, LOCK - 1/44NPN22
WASHER, PLAIN - 0.25 X 0.6254NPN23

NPN = NO PART NUMBER

BRACKET ATTACHES TO ENGINE

USES HARDWARE CALLED 
OUT IN OPTION 051048
TO CONNECT TO ENGINE

8

1
107

6

2

19
18

17

3

14

15
16

USES EXISTING
HARDWARE 
FROM ENGINE

5

13

16

20 22 23

21

12

4

9

Page 4 of 29



HARNESS
ALL DQ6H-UF ENGINES

Clarke Reference
Bill of Materials:

076037 - 08SEPT11

DESCRIPTIONQTYCLARKE P/NITEM

BRACKET, GROUND STUD1C0716331

HARNESS, DQ6H MECAB WIRING (NOT SHOWN)1C0717882

CLAMP, RUBBERIZED - 1 in. I.D.3C126633

WASHER, EXTERNAL TOOTH LOCK, 3/8, BRONZE1C1269954

HEX NUT, 3/8-16, BRASS1C1269965

BOLT, BRASS HEX HEAD - 3/8-16 UNC x 1.51C1270436

BOLT, HEX HEAD - M10 x 1.5 x 202NPN7

BOLT, HEX HEAD - M8 x 1.25 x 301NPN8

NUT, HEX - 3/8 - 161NPN9

NUT, HEX - M8 x 1.251NPN10

WASHER, LOCK - 3/82NPN11

WASHER, LOCK - M102NPN12

WASHER, LOCK - M81NPN13

WASHER, PLAIN - 0.375 X 0.7342NPN14

WASHER, PLAIN -M8 X 18.82NPN15

NPN = NO PART NUMBER

MOUNTS TO RIGHT REAR MOUNTING FOOT

MOUNTS TO STARTER ON 
RIGHT SIDE OF ENGINE

MOUNTS TO RIGHT
SIDE OF FLYWHEEL 

HOUSING

MOUNTS TO LEFT 
SIDE OF ENGINE

7

12

3

6

11
14

8

13

15

3
10

1

TAG (P/N C133445) 
REF. ONLY

14

11

9

4

5

Page 5 of 29



SWITCHES
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

074015 - 09NOV11

DESCRIPTIONQTYCLARKE P/NITEM

SENSOR (THERMISTOR), COOLANT TEMPERATURE1C0517491

PLUG, HEX HEAD PIPE -1/8 NPT1C124952

TEE, BRASS STREET- 1/8 NPT1C125213

NPN = NO PART NUMBER

3

2

1

Page 6 of 29



STARTER CONTACTS
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

075053 - 30AUG11

DESCRIPTIONQTYCLARKE P/NITEM

CABLE, POSITIVE1C070601

BATTERY CONTACTOR, 24V2C0710622

CABLE, POSITIVE1C0718373

J CLIP, 5/8" DIAMETER1C1215474

BOLT, HEX HEAD - M6 x 1 x 404NPN5

NUT, HEX - 3/8 - 162NPN6

NUT, HEX - M6 x 14NPN7

WASHER, LOCK - 3/82NPN8

WASHER, LOCK - M64NPN9

WASHER, PLAIN - 0.375 X 0.7342NPN10

WASHER, PLAIN -M6 X 138NPN11

NPN = NO PART NUMBER

7
11

6

8

10

11 9

5

1

3

4

2

Page 7 of 29



BELT GUARD ASSEMBLY
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

011026 - 14NOV11

DESCRIPTIONQTYCLARKE P/NITEM

GUARD, BELT - WITH ALTERNATOR1C1010561

BRACKET, BELT GUARD & ALTERNATOR TENSIONER1C1010572

GUARD, BELT - REAR COVER1C1010583

BRACKET, GUARD - TOP RIGHT BELT GUARD1C1010604

BRACKET, MOUNTING - RIGHT SIDE BELT GUARD1C1010615

BRACKET, PUMP SHAFT GUARD1C1010646

GUARD, PUMP SHAFT1C1010657

SPACER1C1239708

WASHER, 1/4" METAL RETAINING10C1267729

WASHER, 3/8" PLASTIC RETAINING3C12678010

BOLT, HEX HEAD - M10 x 1.5 x 401NPN11

BOLT, HEX HEAD - M10 x 1.5 x 601NPN12

WASHER, LOCK - M102NPN13

WASHER, PLAIN -M10 X 202NPN14

BOLT, HEX HEAD - M14 x 1.5 x 902NPN15

WASHER, LOCK - M142NPN16

WASHER, PLAIN -M14 X 282NPN17

BOLT, HEX HEAD - M6 x 1 x 201NPN18

BOLT, HEX HEAD - M6 x 1 x 1414NPN19

WASHER, LOCK - M615NPN20

WASHER, PLAIN -M6 X 1315NPN21

NPN = NO PART NUMBER

7

6

2

21

20

19

5

4

21

20

19

18

20

21

19

20

21

19

20

21

19

20

21

11

13

14

15
16

17
15

16

17

12

13

14

19

19

19

20

21 20

21 20

21

1

19

21

3

21

2019

19

20

20

21

2120

19

9

9

10

9

8

Page 8 of 29



BELTS
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

078039 - 01JUN11

DESCRIPTIONQTYCLARKE P/NITEM
BELT, ALTERNATOR1C0717861

1



JACKET WATER HEATER SYSTEM
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

120043 (115V) - 10NOV11
120044 (230V) - 10NOV11

 

ITEM MFR. P/N QTY DESCRIPTION

1 C051500 2 PLUG, CYLINDER BLOCK ADAPTOR

2 C05153 2 ADAPTOR - 3/4" HOSE BARB TO 3/4" NPT

3 C051617 1 BRACKET, JACKET WATER HEATER

4 C051656 1 TUBE, JACKET WATER HEATER INLET

5 C051657 1 TUBE, JACKET WATER HEATER OUTLET

6 C051737 1 BRACE, J.W. HEATER SUPPORT

7 C05410 4 HOSE, SILICONE - 0.75 in I.D. X 2.5 LG.

8 C05626 1 GASKET, NEOPRENE

9 C071032 1 CLAMP, MOUNT THERMOSTAT TO ADAPTER

10 C071808 1 BRCKT, LIFTING - WITH INTEGRATED STAT MNT

11 C07648 1 THERMOSTAT, 100 DEG. TO 120 DEG. F

12 C07658 1 COVER, HEATER BOX

13 C07744 1 BOX, HEATER - MODIFICATIONS

14 C12152 1 DRAINCOCK - 1/8 NPT

15 C12164 2 ELBOW, BLACK IRON 90 DEGREE PIPE -3/4  NPT

16 C121708 8 CLAMP, CONSTANT TORQUE HOSE

17 C122189 1 HEATER, JACKET WATER - 2000 W, 115 VAC 

 C122193 1 HEATER, JACKET WATER - 2000 W, 230 VAC

18 C122196 2 U-BOLT

ITEM MFR. P/N QTY DESCRIPTION

19 C12268 2 NIPPLE, BLACK IRON PIPE - 3/4 NPT X 2 LG.

20 C127279 1 LABEL, JACKET WATER HEATER (230V)

 C127280 1 LABEL, JACKET WATER HEATER (115V)

21 NPN 1 BOLT, HEX HEAD - M10 x 1.5 x 25

22 NPN 2 BOLT, HEX HEAD - M6 x 1 x 25

23 NPN 1 BOLT, HEX HEAD - M8 x 1.25 x 25

24 NPN 4 NUT, HEX - 1/4 - 20

25 NPN 2 NUT, HEX - M6 x 1

26 NPN 2 SCREW, MACHINE - M10x32 x 1

27 NPN 4 WASHER, LOCK - 1/4

28 NPN 2 WASHER, LOCK - 5mm

29 NPN 1 WASHER, LOCK - M10

30 NPN 2 WASHER, LOCK - M6

31 NPN 1 WASHER, LOCK - M8

32 NPN 4 WASHER, PLAIN - 0.25 X 0.5

33 NPN 2 WASHER, PLAIN -5 X 11

34 NPN 1 WASHER, PLAIN -M10 X 20

35 NPN 4 WASHER, PLAIN -M6 X 13

36 NPN 1 WASHER, PLAIN -M8 X 18.8

NPN = NO PART NUMBER

26

28

33

9

11

10

1 19

15

2

16

7

16

4

14

16

7

16

24

27

13
12

21

29
34

18

18

16

16

7

5

16

7

16

2

15

19

1

8

3

32

6

23
3136

24

27

32

32

28

33

Page 10 of 29



FUEL SYSTEM
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

020035 - 14NOV11

DESCRIPTIONQTYCLARKE P/NITEM

BLOCK, MANIFOLD1C023101

BRACKET, FUEL BLOCK MOUNTING1C027332

LINE, FUEL - SUPPLY1C027413

LINE, FUEL - RETURN1C027424

BRACKET, FUEL LINE SUPPORT1C027435

BRACKER, FUEL LINE SUPPORT1C027496

NUT, EO 24 DEGREE BITE TYPE - 8mm1C027517

RING, EO 24 DEGREE CUTTING - 8mm1C027528

ADAPTER, INVERTED BRASS FLARE - 5/16" TUBE X 1/4" NPT1C126969

MALE ADAPTOR, 3/8" TUBE x 3/8" MNPT1C1269910

CLAMP, DOUBLE PIPE - 3/8" X 8mm2C12724911

BOLT, HEX HEAD - M12 x 1.5 x 1201NPN12

BOLT, HEX HEAD - M14 x 2 x 601NPN13

BOLT, HEX HEAD - M6 x 1 x 301NPN14

BOLT, HEX HEAD - M6 x 1 x 351NPN15

NUT, HEX - M14 x 21NPN16

NUT, HEX - M6 x 11NPN17

WASHER, LOCK - 12mm1NPN18

WASHER, LOCK - 14mm1NPN19

WASHER, LOCK - 6mm2NPN20

WASHER, PLAIN -12 X 25.41NPN21

WASHER, PLAIN -14 X 281NPN22

WASHER, PLAIN -6 X 133NPN23

WASHER, PLAIN -M14 X 281NPN24

NPN = NO PART NUMBER

5

172023

21

18

1211

23

15

3

4

7

8

1624

2

1420

23

11

13

19

22

1

10

9

6

Page 11 of 29



FLEX FUEL HOSES
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

022020 - 11AUG11

DESCRIPTIONQTYCLARKE P/NITEM

FUEL HOSE1C022661

FUEL HOSE1C022672

PLUG, CLASS 2000 PIPE - 1/4 NPT1C1252163

PLUG, CLASS 2000 PIPE - 3/8 NPT1C1252174

ADAPTOR, 37* FLARE to NPTF1C1253815

ADAPTOR, 37* FLARE to FEMALE NPT1C1256496

NPN = NO PART NUMBER

2

1

5 6

4
3

Page 12 of 29



THROTTLE LINKAGE ASSEMBLY
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

021013 - 10NOV11

DESCRIPTIONQTYCLARKE P/NITEM

ADJUSTER, 1/2" HEX, ENGINE THROTTLE1C022041

HEX JAM NUT, 1/4-28 LH1C1250272

HEX JAM NUT, 1/4-28 RH1C1250343

ROD END, 1/4 28 RH 1C1216444

ROD END, 1/4-28 LH1C1216455

WASHER, LOCK - 1/42NPN6

NUT, HEX - 1/4 - 282NPN7

NPN = NO PART NUMBER

7

6

5

3

1

2

4

6

7

LEFT-HAND

RIGHT-HAND

REAR OF ENGINE

FRONT OF ENGINE

ATTACH TO 
THROTTLE LEVER

ATTACH TO INSTRUMENT PANEL

Page 13 of 29



MANUAL SHUTDOWN LEVER
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

025003 - 01JUN11

DESCRIPTIONQTYCLARKE P/NITEM

LEVER, MANUAL STOP1C027341

LABEL, MANUAL STOP LEVER - DP6H & DQ6H1C1272782

NPN = NO PART NUMBER

Page 14 of 29



COOLING SYSTEM - HEAT EXCHANGER
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

051048 - 11NOV11

ITEM CLARKE P/N QTY DESCRIPTION

1 C02483 1 ADAPTER, ORIFICE - SAE 45 DEGREE 

FLARE X 1/8" NPT

2 C051432 1 TANK, LARGE EXPANSION

3 C051529 1 ASSEMBLY, HEAT EXCHANGER

4 C051644 1 HOSE, WATER PUMP TO H. EXCHANGER

5 C051645 1 HOSE, THERMOSTAT TO H. EXCHANGER

6 C051646 1 BRACKET. EXPANSION TANK

7 C051649 1 BRACKET, HEAT EXCHANGER MOUNTING

8 C051658 1 BRACE, EXPANSION TANK

9 C051702 1 HOSE, EXPANSION TANK FILL

10 C051722 1 HOSE, VENT - 5/16" I.D.

11 C051723 1 HOSE, VENT - 5/16" I.D.

12 C051731 1 ADAPTER, EXPANSION TANK

13 C051740 1 CAP, 10# RADIATOR

14 C051742 1 BRCKT, ANTI-ROTATION EXPANSION TANK 

15 C121142 1 FITTING, #4 PUSH LOCK TO #4 FLARE  

16 C12152 1 DRAINCOCK - 1/8 NPT

17 C12152 1 DRAINCOCK, BRASS - 1/8 NPT

18 C121707 4 CLAMP, CONSTANT TORQUE HOSE

19 C122054 1 SPACER

20 C123432 1 ADAPTER, HOSE - 1" NPT X 1" HOSE

21 C12643 1 CLAMP, HOSE

22 C12644 1 CLAMP, HOSE

23 C12646 2 CLAMP, HOSE

24 C12647 1 CLAMP, HOSE

25 C12648 1 CLAMP, HOSE

ITEM CLARKE P/N QTY DESCRIPTION

26 C12666 1 CLAMP, RUBBERIZED - 1.5 in. I.D.

27 C127181 2 SPACER, M13 X 2.25" LG 

28 C127421 1 ADAPTOR, PIPE TO METRIC - 1/8-27 X 

M14-1.5

29 NPN 4 BOLT, HEX HEAD - 3/8-16 UNC x 1

30 NPN 2 BOLT, HEX HEAD - M10 x 1.5 x 40

31 NPN 2 BOLT, HEX HEAD - M12 x 1.5 x 130

32 NPN 4 BOLT, HEX HEAD - M12 x 1.75 x 35

33 NPN 1 BOLT, HEX HEAD - M8 x 1.25 x 20

34 NPN 3 BOLT, HEX HEAD - M8 x 1.25 x 25

35 NPN 1 BOLT, HEX HEAD - M8 x 1.25 x 30

36 NPN 1 NUT, HEX - M10 x 1.5

37 NPN 1 WASHER, LOCK - 10mm

38 NPN 4 WASHER, LOCK - 3/8

39 NPN 5 WASHER, LOCK - M10

40 NPN 2 WASHER, LOCK - M12

41 NPN 5 WASHER, LOCK - M8

42 NPN 4 WASHER, PLAIN - 0.375 X 0.734

43 NPN 1 WASHER, PLAIN -10 X 20

44 NPN 7 WASHER, PLAIN -M10 X 20

45 NPN 2 WASHER, PLAIN -M12 X 25.4

46 NPN 5 WASHER, PLAIN -M8 X 18.8

32

39

44

6

34

41

46

30

34

41

46

8

46

41

35

44

43

37

9

22

29
38

42
27

27

42

38

29

7

21

44

32

45

40
31

39

18

23

5

24

3

25

4

16

23

29

38

42

NPN = NO PART NUMBER

10

2

14

12

13

20

36
44

19

2630

39

44

18

18

18

11

151

28

17

Page 15 of 29



CHARGE AIR COOLER (CAC)
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

031030 - 11NOV11

ITEM MFR. P/N QTY DESCRIPTION

1 C03635 2 GASKET, AIR INLET, CAC

2 C03659 1 HOSE, CAC, 6" LONG

3 C03744 1 HOSE,SILICONE TURBO OUTLET 

REDUCER 3" ID X 4" ID

4 C03775 1 COOLER, CHARGE AIR - SINGLE PASS

5 C03776 1 TUBE, CAC TO INTAKE MANIFOLD

6 C03777 1 TUBE, TURBO TO CAC

7 C03778 1 BRACKET, CAC MOUNTING - LEFT

8 C03779 1 BRACKET, CAC MOUNTING - RIGHT

9 C051768 1 HOSE, CUT TO LENGTH

10 C121709 2 CLAMP, CONSTANT TORQUE HOSE

11 C121715 3 CLAMP, CONSTANT TORQUE HOSE

12 C121717 1 CLAMP, CONSTANT TORQUE HOSE

13 C121843 2 ELBOW, GALVANIZED 90 DEGREE 

PIPE -1  NPT

14 C122098 1 NIPPLE, GALVANIZED STEEL PIPE - 1 

NPT CLOSE

15 C122101 1 NIPPLE, GALVANIZED STEEL PIPE - 1 

NPT X 2.5 LG.

16 C123432 1 ADAPTER, HOSE - 1" NPT X 1" HOSE

17 C12647 2 CLAMP, HOSE

18 C12666 2 CLAMP, RUBBERIZED - 1.5 in. I.D.

19 C127275 2 SPACER

20 C127276 1 SPACER

ITEM MFR. P/N QTY DESCRIPTION

21 C127277 2 SPACER

22 C127310 1 SLEEVE, HIGH TEMPERATURE 

FIBERGLASS

23 NPN 9 BOLT, HEX HEAD - 5/16-18 UNC x 1.5

24 NPN 1 BOLT, HEX HEAD - M10 x 1.5 x 50

25 NPN 1 BOLT, HEX HEAD - M12 x 1.5 x 50

26 NPN 1 BOLT, HEX HEAD - M14 x 1.5 x 50

27 NPN 9 BOLT, HEX HEAD - M6 x 1 x 20

28 NPN 5 BOLT, HEX HEAD - M8 x 1.25 x 20

29 NPN 1 NUT, HEX - M6 x 1

30 NPN 9 WASHER, LOCK - 5/16

31 NPN 2 WASHER, LOCK - M10

32 NPN 2 WASHER, LOCK - M12

33 NPN 1 WASHER, LOCK - M14

34 NPN 9 WASHER, LOCK - M6

35 NPN 5 WASHER, LOCK - M8

36 NPN 8 WASHER, PLAIN - 0.3125 X 0.688

37 NPN 2 WASHER, PLAIN -M10 X 20

38 NPN 2 WASHER, PLAIN -M12 X 25.4

39 NPN 1 WASHER, PLAIN -M14 X 28

40 NPN 10 WASHER, PLAIN -M6 X 13

41 NPN 5 WASHER, PLAIN -M8 X 18.8

NPN = NO PART NUMBER

20

19

21

8

39

33

26

38
32

25

37

31

24

12

7

6

3

11
2

11

5

14

13 15
13

1

9

10

16

1

18

10

4

25
32

38

36 30
23

37

31

24

36

23

30

11

18

40 34

27

41

35

28

22

17

17

Page 16 of 29



AIR CLEANER ASSEMBLY
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

030088 - 04AUG11

DESCRIPTIONQTYCLARKE P/NITEM

ELBOW, RUBBER 45-DEGREE - 5"ID2C030911

FILTER, AIR1C032442

TUBE, AIR INLET1C032503

TUBE, AIR INLET1C037394

BRACKET, DRIP SHIELD SUPPORT1C037825

SUPPORT, DRIP SHIELD1C038196

DRIP SHIELD, 5"1C038207

BOLT, HEX HEAD - M6 x 1 x 162NPN9

BOLT, HEX HEAD - M6 x 1 x 251NPN10

BOLT, HEX HEAD - M6 x 1 x 302NPN11

NUT, HEX - M6 x 12NPN12

SCREW, SOCKET HEAD CAP - 5/16-18 UNC-18 X 1.252NPN13

WASHER, LOCK - 5/162NPN14

WASHER, LOCK - M65NPN15

WASHER, PLAIN - 0.3125 X 0.6252NPN16

WASHER, PLAIN -M6 X 133NPN17

WASHER, PLAIN -M6 X 18.84NPN18

CLAMP, HOSE5C1265128

NPN = NO PART NUMBER

2

28

4

28

28
3

1

1

7

5

28 28

6

9

15 18

12
18 17

15
11

16

13

14

17
15

10

11
15

Page 17 of 29



ENGINE MOUNTS
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

110017 - 11AUG11

DESCRIPTIONQTYCLARKE P/NITEM

FOOT, RIGHT REAR MOUNTING1C1140321

FOOT, LEFT REAR MOUNTING1C1140332

BRACE, REAR MOUNTING FEET1C1140343

MOUNTING FEET, FRONT1C1140564

BOLT, HEX HEAD - M10 x 1.5 x 356NPN5

BOLT, HEX HEAD - M16 x 2 x 652NPN6

BOLT, HEX HEAD - M16 x 2 x 702NPN7

BOLT, HEX HEAD - M16 x 2 x 752NPN8

NUT, HEX - M10 x 1.56NPN9

NUT, HEX - M16 x 26NPN10

WASHER, LOCK - M106NPN11

WASHER, LOCK - M166NPN12

WASHER, PLAIN -M10 X 2012NPN13

WASHER, PLAIN -M16 X 3212NPN14

NPN = NO PART NUMBER

1

7

12

14
14

10

5

11
13

3

4

2

6

12

14
14

10

8

Page 18 of 29



EXHAUST BLANKETS
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

060044 - 01JUN11

DESCRIPTIONQTYCLARKE P/NITEM
BLANKET, EXHAUST SIDE TURBO1C0614921
BLANKET, EXHAUST ELBOW1C0614942
BLANKET, EXHAUST MANIFOLD (RS) - REAR1C061489 3
BLANKET, EXHAUST MANIFOLD (LS) - FRONT1C061490 4

NPN = NO PART NUMBER

WRAPS AROUND 
EXHAUST ELBOW

WRAPS AROUND TURBO

1

2

4

VIEW FROM
FRONT OF
ENGINE

WRAPS AROUND 
EXHAUST MANIFOLD

WRAPS AROUND 
EXHAUST MANIFOLD

3

Page 19 of 29



EXHAUST FLEX CONNECTION
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

061060  - 08NOV11

DESCRIPTIONQTYCLARKE P/NITEM
6" EXHAUST FLEX (FLANGED ENDS)1C0611701
GASKET, EXHAUST FLEX 1C0611712
WASHER, PLAIN -M12 X 25.44NPN3
NUT, HEX - M12 x 1.754NPN4
BOLT, HEX HEAD - M12 x 1.75 x 454NPN5
WASHER, LOCK - M124NPN5

NPN = NO PART NUMBER

3

4

5

2

1

NOTE: FOR SHIPPING, ATTACH
GASKET (C061170) AND MOUNTING HARDWARE

TO EXHAUST FLEX (C071170) AS SHOWN. 

Page 20 of 29



LABELS
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

130021 - 21NOV11

DESCRIPTIONQTYCLARKE P/NITEM
LABEL, STARTER CONTACTOR#11C127541
LABEL, STARTER CONTACTOR #21C127552
CLARKE LOGO LABEL1C13180 3
LABEL, 60 PSI MAX1C131824
LABEL, COOLANT1C131855
LABEL, LIFT BRACKET WARNING2C131866
LABEL, WARNING, STARTS AUTOMATICALLY1C131877
LABEL, KEEP GUARDS IN PLACE2C131908
LABEL, RUN ENGINE WITH AIR FILTER1C131919
LABEL, RETURN SUPPLY1C1319210
LABEL, WARRANTY REGISTRATION1C13203011
LABEL, AIR FILTER CAUTION1C13306112
TAG, REMOVE SHIPPING BLOCK (NOT SHOWN)1C13321713
FUEL LABEL (NOT SHOWN)1C13325014
OPERATORS MANUAL (NOT SHOWN)1C13329215
TAB, BATTERY 1&2 POS CONNECTION2C13344316
TAG, BATTERY 1&2 NEG CONNECTION1C13344517
FUEL LABEL (NOT SHOWN)1C13348518
TAG, BLANK (NOT SHOWN)1C13351219
TECHNICAL CATALOG (NOT SHOWN)1C13394120
WIRING DIAGRAM (NOT SHOWN)1C13394421
LABEL, DOOSAN ETS WARNING (NOT SHOWN)1C13406222
LABEL, INCREASE-DECREASE SPEED1C13412923

6

4

5
9

10

2

1

7

3

11

16

8

23

12

Page 21 of 29



NAMEPLATE
ALL DOOSAN MODELS

Clarke Reference
Bill of Materials:

131020 - 21OCT11

DESCRIPTIONQTYMFR. P/NITEM

NAMEPLATE, UL-FM1C1240561

RIVET, "V" SCREW401924132

LABEL, DOOSAN NAMEPLATE COVER1C1342003

PLACE OVER THE SPEED
AND HORSEPOWER ON 

DOOSAN NAMEPLATE

MOUNTS TO REAR
ENGINE MOUNTS

Page 22 of 29



COOLING LOOP SYSTEM (HORIZONTAL)
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

050138 - 06OCT11

DESCRIPTIONQTYCLARKE P/NITEM
KIT, GALVANIZED COOLIN LOOP PIPING - 1" NPT1C0516501
ASSEMBLY, 1" (RH) GALV. COOLING LOOP W/ 1-1/4" REGULATORS - 24V1C0517502
MODIFICATION, COIL ASSEMBLY 1C1219163
PLATE, INDICATING - NORMAL/OPEN2C1250984
PLATE, INDICATING - NORMAL/CLOSED2C1250995
HANGER, CLAMPING - 1 3/4"4C1253076
BOLT, HEX HEAD - M6 x 1 x 164NPN7
NUT, HEX - M6 x 14NPN8
WASHER, LOCK - M64NPN9
WASHER, PLAIN -M6 X 138NPN10

NPN = NO PART NUMBER

2

4

4

5

5

7

9

10

8

6
1

1

1

Connection Point: 
Bottom of Charge Air

Cooler (CAC)

Connection Point: 
Raw Water Inlet

3

10

Page 23 of 29



COOLING LOOP SYSTEM (VERTICAL)
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

050173 - 01JUN11

DESCRIPTIONQTYCLARKE P/NITEM
KIT, GALVANIZED COOLIN LOOP PIPING - 1" NPT1C0516501
ASSEMBLY, 1" (RH) GALV. COOLING LOOP W/ 1-1/4" REGULATORS - VERTICAL1C0517512
PLATE, INDICATING - NORMAL/OPEN2C1250983
PLATE, INDICATING - NORMAL/CLOSED2C1250994
HANGER, CLAMPING - 1 3/4"4C1253075
BOLT, HEX HEAD - M6 x 1 x 164NPN6
NUT, HEX - M6 x 14NPN7
WASHER, LOCK - M64NPN8
WASHER, PLAIN -M6 X 138NPN9

NPN = NO PART NUMBER

Connection Point: 
Bottom of Charge Air

Cooler (CAC)

Connection Point: 
Raw Water Inlet

1

1

1

2
3

3

4

4

9

8

6

5

9

7

Page 24 of 29



KIT, GALVANIZED COOLIN LOOP PIPING - 1" NPT
ALL DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

C051650 - B

DESCRIPTIONQTYCLARKE P/NITEM
PRESSURE GAUGE, GLYCERIN FILLED (TRERICE)1C0515451
BRACKET, COOLING LOOP MOUNTING1C0516512
SUPPORT, PIPING KIT1C0517113
GAGE COOK, 0.25" PIPE 1C055054
CLAMP, U-BOLT - 1"5C056305
ELBOW, GALVANIZED 90 DEGREE PIPE -1  NPT4C1218436
TEE, GALVANIZED STRAIGHT PIPE - 1 NPT1C1218617
BUSHING,  GALVANIZED PIPE - 1 x 1/4 NPT1C1219338
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 1.5 LG.1C1220989
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 2 LG.1C12210010
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 6 LG.2C12210811
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 10 LG.1C12211612
COUPLING, GALVANIZED DRESSER - 1"1C12225713
TOE NIPPLE, STEEL, GALVANIZED - 1 NPT X 5 LG.1C12238914
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 18 LG.1C12270115
TOE NIPPLE, STEEL, GALVANIZED - 1 NPT X 26 LG.1C12742316
BOLT, HEX HEAD - M10 x 1.5 x 352NPN17
WASHER, LOCK - M102NPN18
NUT, HEX - M10 x 1.52NPN19
WASHER, PLAIN -M10 X 204NPN20
NUT, HEX - 1/4 - 2010NPN21
WASHER, LOCK - 1/410NPN22
WASHER, PLAIN - 0.25 X 0.510NPN23

NPN = NO PART NUMBER

COOLING LOOP:
C051750 (24V)
OR
C051751 (VERT)
(REF ONLY)

20
18

17

5

212223

16

13
14

6

10

7

8

4
1

12

3

6

11

6

15

6

9

5

Page 25 of 29



ASSEMBLY, 1" (RH) GALV. COOLING LOOP W/ 1-1/4" REGULATORS - 24V

Clarke Reference
Bill of Materials:

C051750 - C

DESCRIPTIONQTYCLARKE P/NITEM
REGULATOR - 1 1/4"2C0517591
VALVE, BRONZE BALL - 1" NPT4C1218132
STRAINER, BRONZE Y TYPE - 1 NPT2C1218193
ELBOW, GALVANIZED 90 DEGREE PIPE -1  NPT3C1218434
TEE, GALVANIZED STRAIGHT PIPE - 1 NPT3C1218615
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 1.5 LG.11C1220986
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 3 LG.1C1221027
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 4.5 LG.2C1221058
COUPLING, GALVANIZED DRESSER - 1"1C1222579
TOE NIPPLE, STEEL, GALVANIZED - 1 NPT X 3 LG.1C12238710
PLUG, STEEL, GALVANIZED SQUARE HEAD PIPE - 1 NPT1C12300611
BUSHING,  GALVANIZED PIPE - 1 1/4 x 1 NPT4C12328712
TOE NIPPLE, STEEL, GALVANIZED - 1 NPT X 3.5 LG.1C12334413
VALVE, SOLENOID - 24 VOLT (REF. COIL MODIFICATION P/N - C121916)1C12406214

8

5

66

4

8

4

6

2

6

3

6

1

12
12

10

9
13

2

6

11

5

5

6

2

6

3

6

12 1 12

6 7

14
2

6

Page 26 of 29



ASSEMBLY, 1" (RH) GALV. COOLING LOOP W/ 1-1/4" REGULATORS - VERTICAL

Clarke Reference
Bill of Materials:

C051751 - A

DESCRIPTIONQTYCLARKE P/NITEM
REGULATOR - 1 1/4"2C0517591
VALVE, BRONZE BALL - 1" NPT4C1218132
STRAINER, BRONZE Y TYPE - 1 NPT2C1218193
ELBOW, GALVANIZED 90 DEGREE PIPE -1  NPT3C1218434
TEE, GALVANIZED STRAIGHT PIPE - 1 NPT3C1218615
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 1.5 LG.10C1220986
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 4.5 LG.2C1221057
NIPPLE, GALVANIZED STEEL PIPE - 1 NPT X 6.5 LG.1C1221098
COUPLING, GALVANIZED DRESSER - 1"1C1222579
TOE NIPPLE, STEEL, GALVANIZED - 1 NPT X 3 LG.2C12238710
PLUG, STEEL, GALVANIZED SQUARE HEAD PIPE - 1 NPT1C12300611
BUSHING,  GALVANIZED PIPE - 1 1/4 x 1 NPT4C12328712

7

4

6

7

6

5

5

6

2

6
3

12

1

12 8 2

6 11

5

4

6
29

10

10

1

12

6

3
6

2

6

4

Page 27 of 29



DRIVE, LISTED CDS50-SC WITH GUARD
ALL DP6H-UF & DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

080149 - 01JUN11

DESCRIPTIONQTYCLARKE P/NITEM

FLANGE, CF50 SERIES SF COMPANION (METRIC)1C083537-3661REF 1

FLANGE, CF50 SERIES SF COMPANION (INCH)1C083662-3761 

FLANGE, CF50 SERIES SLF COMPANION (METRIC)1C083537-3661REF 2

FLANGE, CF50 SERIES SLF COMPANION (INCH)1C083662-3761 

DRIVESHAFT, CDS50-SC (NOT SHOWN)1C0837701

DRIVE DISC - SAE 14" FLYWHEEL FOR 81(CF50) COMPANION FLANGE1C084947 or C0849302

GUARD, SAE #1 FLYWHEEL HOUSING4C1010703

CAP, GUARD END2C1010684

GUARD, CENTER DRIVESHAFT2C1010725

STABILIZER, END CAP2C103266

WASHER, CLASS 10.9 LOCK - M128C1229797

BOLT, CLASS 10.9 HEX HEAD - M12 x 1.5 x 508C1272668

SCREW, GRADE 8 SOCKET HEAD CAP 7/16"-20 X 1-1/4"24C128419

WASHER, LOCK - 0.4375  GRADE 824C12300010

WASHER, 3/8" PLASTIC RETAINING8C12678011

WASHER, 1/4" METAL RETAINING32C12677212

NUT, LOCK - 7/16-20 UNF GRADE 812C12586413

LABEL, KEEP GUARDS IN PLACE1C1319014

LABEL, DRIVESHAFT - LUBRICATE (NOT SHOWN)1C1325815

LABEL, DRIVESHAFT ALIGNMENT CDS50-SC (NOT SHOWN)1C13257016

POCKET SCALE 1/2 MM INCREMENTS (NOT SHOWN)1C12578117

INSTRUCTIONS-BOLT RETAINGERS FOR DRIVESHAFT (NOT SHOWN)1C13328718

WASHER, PLAIN -M6 X 1332NPN19

WASHER, LOCK - M632NPN20

BOLT, HEX HEAD - M6 x 1 x 1232NPN21

WASHER, PLAIN -M10 X 208NPN22

WASHER, LOCK - M108NPN23

BOLT, HEX HEAD - M10 X 1.5 X 258NPN24

NPN = NO PART NUMBER

9

25

9

13

10

REF 2

REF 1

8
7

2

9

10

3

5

4

21

20

19
612

21 20

19
12

23

22

11

14

Page 28 of 29



DRIVE, NON-LISTED SC81A WITH GUARD
ALL DP6H-UF & DQ6H-UF MODELS

Clarke Reference
Bill of Materials:

080147 - 01JUN11

DESCRIPTIONQTYCLARKE P/NITEM

FLANGE, CF50 SERIES SF COMPANION (METRIC)1C083537-3661REF 1

FLANGE, CF50 SERIES SF COMPANION (INCH)1C083662-3761 

FLANGE, CF50 SERIES SLF COMPANION (METRIC)1C083537-3661REF 2

FLANGE, CF50 SERIES SLF COMPANION (INCH)1C083662-3761 

DRIVESHAFT, SC81A (NOT SHOWN)1C086281

DRIVE DISC - SAE 14" FLYWHEEL FOR 81(CF50) COMPANION FLANGE1C084947 or C0849302

GUARD, SAE #1 FLYWHEEL HOUSING4C1010703

CAP, GUARD END2C1010684

GUARD, CENTER DRIVESHAFT2C1010725

STABILIZER, END CAP2C103266

WASHER, CLASS 10.9 LOCK - M128C1229797

BOLT, CLASS 10.9 HEX HEAD - M12 x 1.5 x 508C1272668

SCREW, GRADE 8 SOCKET HEAD CAP 7/16"-20 X 1-1/4"24C128419

WASHER, LOCK - 0.4375  GRADE 824C12300010

WASHER, 3/8" PLASTIC RETAINING8C12678011

WASHER, 1/4" METAL RETAINING32C12677212

NUT, LOCK - 7/16-20 UNF GRADE 812C12586413

LABEL, KEEP GUARDS IN PLACE1C1319014

LABEL, DRIVESHAFT - LUBRICATE (NOT SHOWN)1C1325815

LABEL, DRIVESHAFT ALIGNMENT SC81A (NOT SHOWN)1C13264816

BOLT TIGHTENING INSTRUCTIONS (NOT SHOWN)1C13100417

POCKET SCALE 1/2 MM INCREMENTS (NOT SHOWN)1C12578118

INSTRUCTIONS-BOLT RETAINGERS FOR DRIVESHAFT (NOT SHOWN)1C13328719

WASHER, PLAIN -M6 X 1332NPN20

WASHER, LOCK - M632NPN21

BOLT, HEX HEAD - M6 x 1 x 1232NPN22

WASHER, PLAIN -M10 X 208NPN23

WASHER, LOCK - M108NPN24

BOLT, HEX HEAD - M10 X 1.5 X 258NPN25

NPN = NO PART NUMBER

9

25

9

13

10

REF 2

REF 1

8
7

2

9

10

3

5

4

22

21

20
612

22 21

20
12

24

23

11

14

Page 29 of 29


	011026 (21NOV11)
	020035 (18NOV11)
	021013 (18NOV11)
	022020 (21NOV11)
	025003 (01JUN11)
	030088 (21NOV11)
	031030 (18 NOV11)
	051048 (18NOV11)
	060044 (01JUN11)
	061060 (18NOV11)
	071086 (18NOV11)
	074015 (18NOV11)
	075053 (18NOV11)
	076037 (18NOV11)
	078039 (21NOV11)
	080147 (21NOV11)
	080149 (21NOV11)
	110017 (18NOV11)
	120043 & 120044 (10N0V10)
	130021(21NOV11)
	131020 (21OCT11)



